Management of Opioid Adverse Effects:

ACUTE:

Excessive sedation, compromised respiration with low O2 saturation.

· Dilute 0.4mg of Naloxone in 10ml NS and give 1ml IV q 1-2 minutes until patient arouses

· Continue to monitor for return sedation or slowed respirations as half-life of Naloxone is shorter than half-life of opioids

CHRONIC:

Nausea &/or vomiting

· Prochlorperazine 2.5 to 10 mg PO,SC or PR QID prn

· Haloperidol 0.5 to 1mg PO,SL or SC BID-TID prn

· Metoclopramide 5 to 10mg PO,SC or IV QID prn

· Dimenhydrinate may be used 25 to 50mg PO, SC or IV, but is less effective except if secondary to motion/dizziness. It also reduces Opioid-induced pruritus

· Ondansetron 4 to 8mg PO or IV q8H prn

Constipation

· Start Docusate Sodium and stimulant laxative (e.g., Senna, Bisacodyl) at same time as opioids as preventative therapy

Cognitive Impairment

· Try decreasing the Opioid dose to determine if function improves. If it does, consider using a lower dose or a different pain medication

Nociceptive Pain

· Monitor for opioid toxicity (sedation,hallucinations,myoclonus,and/or asterixis)

· Once analgesic requirements are stable for a few days, consider converting to long acting medication. Continue to provide short acting opioid for breakthrough pain (approx 1/10th the 24 hr dose q2hr prn).

· Long acting opioids should be started after the pain is under control with short acting opioids.

· Remember to increase the breakthrough dose when increasing the long acting dose.

* Based on WHO 3_Step Analgesic Ladder

